ERTIFICATE

W Equipment Under Test : Compact Size Flat-Panel
Industrial Weorkstation

Model No. : AMB-621

Applicant : ASTECH Technolegy Co., Ltd.
6F-4, No. 351, Chung-Shan Rd., Sec. 2,
Chung-Ho City, Taipei, Taiwan, R.O.C.

EBY " CERTIFY THAT:

LPOHTGN L

THE MEASUREMENTS SHOWN IN THIS TEST REPORT WERE MADE IN
ACCORDANCE WITH THE PROCEDURES GIVEN IN EUROPEAN COUNCIL
DIRECTIVE 89/336/EEC. THE EQUIPMENT WAS PASSED THE TEST
PERFORMED ACCORDING TO

EUROPEAN STANDARD EN 55022/A1 Class A, EN 61000-3-2 and

EN 50082-2 ( IEC 801-2, IEC 801-3, IEC 801-4 ).

THE TEST WAS CARRIED OUT OM Mar. 31, 1997 AT SPORTON
INTERNATIONAL INC. LAB.
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CERTIFICATE OF COMPLIANCE

according to

European Standard EN 61000-3-2:1995 and
EN 50082-2:1991 ( IEC 801-2:1984, IEC 801-3:1984, IEC 801-4:1988 )

EQUIPMENT : Compact Size Flat-Panel
Industrial Workstation

MODEL NO, . AMB-621

APPLICANT - ASTECH Technology Co., Ltd.
6F-4, No. 351, Chung-Shan Rd., Sec. 2,
Chung-Ho City, Taipei, Taiwan, R.0.C.

| HEREBY CERTIFY THAT :

The measuremeants shown in this test report were made in accordance with the procedures
given in EUROPEAN COUNCIL DIRECTIVE 8%/336/EEC. The eguipment was passed
the test performed according to EUROPEAN STANDARD EN 610000-3-2:1995, and

EN 50082-2:1991 { IEC 801-2:1984, IEC 801-3:1984, IEC B01-4:1988 )

The test was carried out on Mar. 31,1997 at SPORTON INTERNATIONAL INC. LAB.

=L#H
Iﬂwﬂ CAS tar 10, %P @
Lenora Chang ({I 3?1 3‘31

President #'f i"-*

SPORTON INTERNATIONAL INC.
6F, No. 106, Hsin Tai Wu Rd., Sec. 1, Hs/ Chih, Taipai Hsian, Talwan, R.D.l;.

SPORTON international inc.
TEL : B8-2-2050505- 2458

FAX BDE-2-2006-3255
BF, Mo. 108, Hsin Tai Wu Rd., Sec_1, Hsi Chih, Taipei Hsien, Taiwan, R.0.C.
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Declaration of Conformity

Date

The following designated product

EUT NAME
MODEL NO. of EUT

-

complies with the essential protection requirements of Council Directive 8%/336/EEC on the
approximation of the laws of the Member States relating to electromagnetic compatibility. To
the judgment of the product with regard to EMC according following regulations :

EMI TEST STANDARD
EMS TEST STANDARD

This declaration is prepared for the manufacturer

Manufacturer Name
Address of Manufacturer

and declared by

Declarant Name
Address of Declarant

Signature

Printed Name and Title

Declaration Mo
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according to

European Standard EN 61000-3-2:1995 and
EN 50082-2:1991 ( IEC 801-2:1984, IEC 801-3:1984, IEC 801-4:1988 )

EQUIPMENT : Compact Size Flat-Panel
Industrial Workstation

MODEL NO, : AMB-621

APPLICANT . ASTECH Technology Co., Ltd.
6F-4, No. 351, Chung-Shan Rd., Sec. 2,
Chung-Ho City, Taipei, Taiwan, RO.C

« The lest result refers exclusively to the test presented lest model / sample.
« Without the written authorization of the test lab., the Test Report may not be
copied

SPORTON INTERNATIONAL INC.
&F, No, 106, Hsin Tai Wu Rd,, Sec. 1, Hsi Chih, Taipei Hsien, Taiwan, R.O.C.
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1. GENERAL DESCRIPTION OF EQUIPMENT UNDER TEST

1.1. APPLICANT

ASTECH Technology Co., Ltd.
BF-4, No. 351, Chung-Shan Rd., Sec. 2,
Chung-Ho City, Taipei, Taiwan, R.0.C.

1.2. MANUFACTURER : same as 1.1.

1.3. BASIC DESCRIPTION OF EQUIPMENT UNDER TEST
EQUIPMENT : Compact Size Flat-Panel Industrial Workstation
MODEL NO. : AMB-621
TRADE MAME : ASTECH
DATA CABLE : Shielded
POWER SUPPLY TYPE : Swilching
POWER CORD : Mon-shielded

1.4. FEATURE OF EQUIPMENT UNDER TEST
* |5A-Bus (PC [ AT compatible).
& 19" Rack panel mounting,
« 1047 color TFT LCD display, color STHN_DD LCD display.

*  Z00-watt autoc-range switching power supply.
- AC input voltage : 90 to 132V or 180 to 264V auto-range
- Qutput voltages : +5V @254 +12V @5A
=5V @24 12V @2a
# 5-Soit Passive Backplane.
# Two sealed-membrane keypads : one with 589 data-entry keys and one with 20 function keys.

& External monitor connector,
»  Disk drive housing - Two drive spaces for 3,5" FOD and HDD.

SPORTON International Inc. PAGE NUMBER : §0F 30
TEL - BBS-2-2006- 2468 ISSLED DATE Dec. 15, 1867
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2. TEST CONFIGURATION OF EQUIPMENT UNDER TEST

2.1. TEST MANNER

a. The DELL keyboard, HP monitor, HP printer, HP mouse, MIDASONIC mouse, and LIGTH SPEED
modem were connected to the EUT for EMS test.

2.2, DESCRIPTION OF TEST SYSTEM

SUPPORT UNIT 1. —MONITOR (HF})
Model Mo, cD2807TA
Power Supply Type  : Switching
Power Cord » Mon-shielded
[Data Cable : Shielded

SUPFORT UNIT 2. --KEYBOARD (DELL)
Model Mo, CATIDT
Data Cable : Shielded

SUPPORT UNIT 3. —~PRINTER (HP)
Model Mo, P 22250+
Power Supply Type : Linear, AC adapter
Power Cord : Non-shielded
Data Cable : Shielded

SUPPORT UNIT 4. --MODEM (LIGTH SPEED)

Maodel Mo, 14148
Data Cable : Shielded
SPORTON International nc. PAGE HUMBER © & OF 30
TEL : BBE-2-2606-2458 ISSUED DATE Dec. 15, 1597
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SUPPORT UNIT &, --MOUSE (HP)
Model No. ; M-534
Data Cable : Non-Shielded

SUPPORT UNIT 6. --MOUSE (MIDASONIC)
Model No. : 340861
Data Cable : Non-Shielded

SPORTON international Inc. PAGE NUMBER - TOF M
TEL - BBS-2-2606-2468 ' ISSUED DATE - Dec. 15, 1867
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3. TEST SOFTWARE

An executive program, FCC EXE, which generates a complate line of continuously repeating “ H “ pattemn is
used as the test software.

The program was executed as follows :

a. Turn onthe power of all equipment.
b. The PC reads the test program from the floppy disk drive and runs it.
c. The PC sends * H * messages to the monitor, and the monitor displays * H © patterns on the screen,
d. The PC sends * H * messages to the printer, then the printer prints them on the paper,
€. The PC sends * H ° messages to the modem.
f. The PC sends " H " messages to the internal Hard Disk, and the Hard Disk reads and writes the message.
g. Repeat the steps from bto f,
SPORTON International Inc. PAGE NUMBER @ 8OF 30
TEL : B86-2-2606-2468 i ISSUED DATE Dec. 15, 1857
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4. GENERAL INFORMATION OF TEST

4.1. TEST FACILITY

This test was carrled out by SPORTON INTERNATIONAL INC.

Openarea Test Site Location :© No. 30-1, Lin 6, Diing-Fwu Tsuen, Lin-Kou-Hsiang,
Taipei Hsien, Taiwan, R.O.C.

TEL : 8856-2-2601-1640
FAX : 885-2-2601-1605

4.2, STANDARD FOR METHODS OF MEASUREMENT

Harmonics Test : European Standard EN 60555-2.
Voltage fluctuations Test : Eurcpean Standard EM B0555-3.
EMS Test { ESD, RS and EFT ) : European Standard EN 50082-2.

4.3. TEST IN COMPLIANCE WITH

Harmonics Test : European Standard EN 80555-2,
Woltage Muctuations Test : European Standard EN B0555-3,
EMS Test { ESD, RS and EFT ) : European Standard EN 50082-2.

{ESD : IEC 801-2, RS : IEC B01-3, EFT : IEC 8014 )

4.4. FREQUENCY RANGE INVESTIGATED

4. Radio frequency electromagnetic field immunity test : from 27 MHz to 500 MHz

4.5. TEST DISTANCE

The test distance of radio frequency electromagnetic field immunity test from antenna o EUT is 3 M.

SPORTON International Inc. PAGE HUMBER - 80OF 30
TEL : 866-2-2566-2458 ISSUED DATE : Dec. 15, 1007

FAX - BBG-2-2808-2255



c e CE EMS and Harmonics TEST REPORT REPORT NO. : CT30614

5. HARMONICS TEST

5.1. STANDARD
« Product Standard  : ENB1000-3-2 ( 1995)

5.2. TEST PROCEDURE

The measured values of the harmonics components of the input current, including line current and neutral
current, shall be comparead with the limits given in Clause 4.

5.3. TEST EQUIPMENT SETTINGS :

« Line Voltage : 230V
& Line Frequency @ 50Hz

5.4. TEST SETUP ——

TABLE SIZFE:1 B0LXA0WXA0Hem
>50

— TO CONTROLLER
GENERATOR
- POWER
GRP wnnll TABLE EUT A
Detaciar
o
SPORTON International Inc. PAGE NUMBER - 10 OF 30
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5.5. HARMONICS TEST

e FINALTEST RESULT : PASS =
« Temperature T 20°C
» Relative Humidity T B5%RH
« Tesi Date ¢ Mar. 31, 1997
5.5.1. TEST DATA OF HARMONICS
Harmonic .  Standard = Max.Span | Harmonic | Standard Max. Span
Mumber Limit Values Number : Limit Values
. (Ams) (A rms) . (Arms) {A rns)
1 Fund 0.1809 21 5 0.1070 0.0221
2 1.0800 0.0056 22 0.0840 0.0008
a 2.3000 0.1184 23 0.0980 0.0123
4 0.4300 0.0059 24 pore | 0.0008
. 5 11400 0.1277 25 0.0800 | 00050
T 03000 | ooodz | 26 00710 | 00011
7 07700 :  0.1185 27 00830 . 00048
8 02300 |  0.0067 28 0.0660 . 00013
g 04000 | 0.1021 29 00780 | 00075
10 01840 | 00037 | 30 00610 | 00012
11 03300 | 00867 31 00730 | 00080
12 01530 00038 32 00580 0.0011
13 02100 |  0.0740 33 00880 | 00034
14 0.1310 . 0.0024 34 0.0540 . 0.0010
18 01500 | 00805 35 00640 | 00089
"""" % | oms0 | 00015 3% 0.0510 00008
17 01320 . 0.047T 37 00810 | 00077
18 0.1020 . 0.0013 38 0.0480 . 0.0008
19 0.1180 . 0.0340 39 0.0580 0.0057
20 0.0920 0.0009 40 0.0460 0.0006
Test Engineer . % _g
i‘%
SPORTON International Inc. PAGE NUMBER - 110F 30
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5.6. PHOTOGRAPHS OF HARMONICS TEST

FRONT VIEW
REAR VIEW
SPORTON International Inc. PAGE NUMBER - 12 0F 30
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6. ELECTROSTATIC DISCHARGE IMMUNITY TEST (ESD)
FINAL TEST RESULT : PASS

«  Basic Standard

« Generic Standard

+ Performance Criteria -
o Level

« Tested Voltage

«  Temperature

IEC 801-2{ 1984 )

EM 50 082-2 ( 1981 )
B

3 for Air discharge,

2 for Contact discharge

+2/+4/+8 KV for Air discharge,

+ 27 £ 4 KV for Contact discharge
27°C

+ Relative Humidity 43%
« Test Date Mar, 31, 1887
6.1. TEST SETUP
TABLE SIZE EOXE0cm ESD GEMERATOR
160LBIPAEBOH cm
vCP 470K ohm
RESISTER
C 1P ur
] i
Fi
- GROUND WIRE
HCP
e — __Z  __ GRP 240XB0cm
SPORTON International Inc. PAGE NUMBER : 13 0F 30
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The lest setup consists of the test generator, EUT and awxiliary instrumentation necessary to perform
DIRECT and INDIRECT application of discharges to the EUT as applicable, in the follow manner

{a) CONTACT DISCHARGE to the conductive surfaces and lo coupling plane,

(b)  AIR DISCHARGE at insulating surfaces.
The preferred test method is that of type tests performed in laboratories and the only accepted method
of demonstrating conformance with this standard. The EUT was aranged as closely as possible to
arrangerment in final installed conditions,

6.2. TEST SETUP FOR TESTS PERFORMED IN LABORATORY

4 ground reference plane was provided on the floor of the test site. Il was a metaliic sheet (copper or
aluminum) of 0.25 mm ,minimum thickness: other metallic may be used but they shall have al least 0.63
mm thickness. In the SPORTOM EMC LAB. we provided 1 mm thickness aluminum ground reference
plane or 1 mm thickness stainless steel ground reference plane.  The minimum size of the ground
reference plane s 1 m x 1 m. the exact size depending on the dimensions of the EUT, It was
connected to the protective grounding system.

The EUT was arranged and connected according to its funclional requirements. A distance of 1m
minimum was provided between the EUT and the wall of the lab. and any other metallic structure.  In
cases where this length exceeds the length necessary 1o apply the discharges to the selected points, the
excess length shall , where possible, be placed non-inductively off the ground reference plane and shall
not come closer than 0.2m to other conductive parts in the test setup.

Where the EUT is installed on a metal table, the table was connected to the reference plane via a cable
with a 470k ohm resister located at each end, to prevent a build-up of charge, The test setup was
consist a wooden table, 0.8m high, standing on the ground reference plane, A HCP, 1.6 mx 0.8 m, was
placed on the table. The EUT and cables was isolated from the HCP by an insulating suppor 0.5 mm
thick. The VCP size, 0.5 m x 0.5 m.

SPORTON International Inc., PAGE NUMBER : 14 OF 30
TEL : 886-2-2656-24568 ISSUED DATE  : Dec. 15, 19657
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6.3. ESD TEST PROCEDURE

a. Inthe case of air discharge testing the climatic conditions shall be within the following ranges:
- ambient temperature | 15°C to 35°C;
- relative humidity : 30 9% 1o 60 %,
- atmospheric pressure | 88 KPa (880 mbar) to 106 KPa (1060 mbar).

b. Test programs and software shall be chosen so as to exercise all normal modes of operation of the
EUT. The use of special exercising software is encouraged, bul permitted only where it can be
shown thal the EUT is being comprehensively exercised.

€. Thetest voltage shall be increased from the minimum to the selected test severity level, in order to
determine any threshold of failure. The final severity level should not exceed the product
specification value in order to avoid damage to the equipment.

d. The test shall be performed with single discharges. On preselected points at least len single
discharges ( in the most sensitive polarity) shall be applied.

e, For the time interval between successive single discharges an initial value of one second s
recommended. Longer intervals may be necessary to determine whether a system failure has
occurred.

f.  Inthe case of contact discharges, the tip of the discharge electrode shall touch the EUT before the
discharge switch is operated.

g. In the case of painted surface covering a conducting substrate, the following procedure shall be
adopted :

- If the coating is not declared to be an insulating coating by the equipment manufacturer, then
the pointed tip of the generator shall penetrate the coaling 50 as to make contact with the
conducting substrate.

- Coating declared as insulating by the manufacturer shall only be submitted to the air discharge,

- The contact discharge test shall not be applied to such surfaces.

h. Inthe case of air discharges, the round discharge tip of the discharge electrode shall be approached
as fast as possible (withoul causing mechanical damage) to touch the EUT . After each discharge,
the ESD generator (discharge electrode) shall be removed from the EUT. The generator is then
retriggered for a new single discharge. This procedure shall be repeated until the discharges are
completed, In the case of an air discharge test, the discharge swilch, which is used for contact
discharge, shall be closed.

SPORTON International Inc. PAGE NUMBER - 15 OF 30
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6.4. TEST SEVERITY LEVELS

6.4.1. Contact discharge

Level Test Voltage (KV) of Contact discharge
1 2 |
2 s
3 18
4 18
X Specified

Remark : "X" is an open level,

6.4.2. Air discharge
Level Test Voltage (KV) of Air Discharge
i 1 12
&
3 +8
| 4 +15
X Specified

Ramark : “X" is an open level.

SPORTON International Inc. ) PAGE MUMBER : 18 OF 30
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6.5. TEST POINTS

6.5.1. TEST RESULT OF AIR DISCHARGE

TEST POINT VOLTAGE | TESTED NO.| OBSERVATION | RESULT
_FDD 2/ 44 | 18 KV BY 10 NORMAL PASS
LED 2 [ +4 | +8 KV BY 10 NORMAL PASS
BRIGHTNESS VARIABLE 2/ 44 | 4B KV BY 10 NORMAL PASS
RERIBYER: | o e sl SRy e S
PANEL 52/ 44 [ +8 KV BY 10 NORMAL PASS
CASE £2/+4/8KV | BY10 NORMAL PASS
. £2 /44 | +8 KV BY10 | NORMAL PASS
SCREW 2/ 4/ B KV BY 10 NORMAL PASS
EXTERNAL KEYBOARD £2 [ 44/ +8 KV BY 10 NORMAL PASS
......... PORT
INTERNAL KEYBOARD +2 [ 44/ +8 KV BY 10 NORMAL PASS
PORT
________ RS232 PORT +2 [ 24/ +8 KV BY 10 NORMAL PASS
MOUSE CONNECTOR 42 [ 44/ +8 KV BY 10 NORMAL PASS
MODEM 121441 +8 KV BY 10 NORMAL PASS
CONNECTOR |
PRINTER +2 (44 +8 KV BY 10 NORMAL PASS
CONNECTOR
VGA +2 (44 +8 KV BY 10 NORMAL PASS
CONNECTOR
FAN +2 [ +4 ] +8 KV BY10 | | NORMAL PASS
AC SOCKET 12 [ 44/ 18 KV BY 10 NORMAL PASS

PAGE NUMBER : 17 OF 30
ISSUED DATE : Dec. 15, 1997
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6.5.2. TEST RESULT OF CONTACT DISCHARGE

POLARITY VOLTAGE TESTED NO. | OBSERVATION| RESULT

HORIZONTAL(AT FRONT) £2 ] +4 KV BY 10 NORMAL PASS
HORIZONTAL (AT LEFT) £2 | +4 KV BY 10 NORMAL PASS
HORIZONTAL (AT RIGHT) 42 | +4 KV BY 10 NORMAL PASS
HORIZONTAL (AT REAR) 2 | +4 KV BY 10 NORMAL PASS
VERTICAL (AT FRONT) 12 | +4 KV BY 10 NORMAL PASS
VERTICAL (AT LEFT) £2 | +4 KV BY 10 NORMAL PASS
VERTICAL (AT RIGHT) +2 / +4 KV BY 10 NORMAL PASS
VERTICAL (AT REAR) 2 | +4 KV BY 10 NORMAL PASS

Test Engineer ;

SPORTON International Inc. PAGE NUMBER :© 18 OF 30
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6.6. PHOTOGRAPHS OF ELECTROSTATIC DISCHARGE IMMUNITY TEST

FROMNT VIEW

REAR WIEW
SPORTON International Inc. PAGE NUMBER : 190F 3
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7. RADIO FREQUENCY ELECTROMAGNETIC FIELD IMMUNITY TEST (RS)
FINAL TEST RESULT : PASS

s  Basic Standard o IEC BO1-3{ 1984 )

«  Generic Standard : ENSD082-2 ( 1991)

s Performance Criteria @ A

s Level Tk

« Fraguency Range o 27 to 500 MHz

s Field Strength © 10 Wim { Unmodulated )
s« Temperature .l v

«  Relative Humidity T 43%

s Test Date o Mar, 31, 1887

7.1. TEST SETUP

e

—3

[ANTIH
[EHIELT WA TH FETIITE TICE |

MOTE : The SPORTON Tm x 4m x 4m semichoic chamber is compliance with the sixteen points
uniform field requirement as stated in IEC 1000-4-3 Section 6.2

The procedure defined in this parl requires the generation of electromagnetic fields within which the test
sample is placed and its operation observed. To generate fields that are useful for simulation of actual
(field) conditions may require significant antenna drive power and the resultant high field strength levels.
To comply with local regulations and to prevent biological hazards to the testing personnel, it is
recommended that these tests be carried out in & shielded enclosure or semichoic chamber

SPORTON International Inc. PAGE NUMBER : 20 OF 30
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7.2. TEST PROCEDURE

a. The equipment to be tested is placed in the center of the enclosure on a wooden table. The
equipment is then connected to power and signal leads according to pertinent installation
instructions.

b. The bilog antenna which is enabling the complete frequency range of 27 MHz to 500 MHz is placed
3m away from the equipment. The required field sirength is determined by placing the field
strength meter(s) on top of or directly alongside the equipment under test and monitoring  the fizld
strength meter via a remole fleld strength indicator outside the enclosure while adjusting the
confinuous-wave 1o the applicable antennae.

¢, The test is normally performed with the antenna facing the most sensitive side of the EUT. The
polarization of the field generated by the biconical antenna necessitates testing each position twica,
once with the antenna positioned verically and again with the antenna positioned horizontally.  The
circular polarization of the field from the log-spiral antenna makes a change of position of the

antenna unnecessary.

d. At each of the above conditions, the frequency range is swepl from 27 MHz to 500 MHz, pausing to
adjust the R.F. signal level or to switch oscillators and antenna.  The rate of sweep is in the order of
1.5% 107 decades/s. The sensitive frequencies or frequencies of dominant interest may be
discretely analyzed.
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7.3. TEST SEVERITY LEVELS

Fraguency Band ; 27 MHz to 500 MHz

Level Test field strangth (Wim)
1 1
2 3
3 10
X Specified

Remark : "X" is an open class,

Test Engineer ;
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7.4. PHOTO OF RADIO FREQUENCY ELECTROMAGNETIC FIELD IMMUNITY TEST

FRONT VIEW

REAR WVIEW
SPORTON Internationai Inc. PAGE MUMBER : 23 OF 30
TEL * BES-2-26065- 2665 ISSUED DATE Dec. 15, 1997

FAX . B36-2-26596-1255



c e CE EMS and Harmonics TEST REPORT REPORT NO. : CT30614

8. ELECTRICAL FAST TRANSIENT/BURST IMMUNITY TEST (EFT/BURST)
FINAL TEST RESULT : PASS

= Basic Standard . |EC 801-4 [ 1988 )
&  Generic Standard : EMS0082-2(1891)
s Performance Crileria © B
+ Level : on Power Supply -3
on I/ signal, data and control line  — MJA
«  Test Voltage . on Power Supply --+0.5/71.0/2.0KV
on W0 signel, data and control line - N/A
s Temperature 2T G
» Relative Humidity D 43%
s  Test Date : Mar. 31,1997

8.1. TEST SETUP

TABLE SIZE: G0L-80WXE0Hem

> 50
e fj | TO EFT CONTROLLER
EFT GENERATOR
: POWER
GRP wnnJv TABLE EUT i EFT
iENERATOH
L7
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The EUT was placed on a ground reference plane and was insulated from it by an insulating support about
0.1m thick, If the EUT is table-top equipment, it was located approximately 0.8m above the GRP.. The
GRP. was a metallic sheet (copper or aluminum) of 0.25 mm ,minimum thickness; other metallic may be
used but they shall have at least 0.65 mm thickness. It shall project beyond the EUT by at least 0.1m on all
sides and connected to the protective earth.  In the SPORTON EMC LAB. we provided 1 mm thickness
aluminum ground reference plane or 1 mm thickness stainless steel ground reference plane. The
minimum size of the ground reference plane is 1 m x 1 m, the exact size depending on the dimensions of
the EUT. It was connected to the protective grounding system.  The EUT was arranged and connected
according to its functional requirements.  The minimum distance between the EUT and other conductive
structures, except the GRP. beneath the EUT, was more than 0.5 m, Using the coupling clamp, the
minimum distance between the coupling plates and all other conductive structures. except the GRP,
beneath the EUT, was more than 0.5 m.  The length of the signal and power lines between the coupling
device and the EUT was 1m or less.

8.2. TEST ON POWER LINE

a. The EFT/B-generator was localed on the GRP.. The length from the EFT/B-generator to the EUT as
not excead 1 m.

b. The EFT/B-generator provides the ability to apply the test voltage in a non-symmetrical condition 1o
the power supply input terminals of the EUT,

8.3. TEST ON COMMUNICATION LINES

& The coupling clamp |s compesed of a clamp unit for housing the cable (length more than 3 m), and
was placed on the GRP..
b. The coupling clamp provides the ability of coupling the fast transient/bursts to the cable under test,
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8.4. TEST PROCEDURE

a.  In order to minimize the effect of environmental parameters on test results, the climatic conditions
when test is carrying out shall comply with the following requirements :
- ambient temperature : 15°C to 35°C;
- relative humidity - 45% to 75%;;
- atrmospheric pressure | 68 KPa (880 mbar) to 106 KPa (1080 mbar ).

b. In erder to minimize the effect of environmental parameters on test results, the electromagnetic
environment of the laboratory shall not influence the test resulis.

€. The variety and diversity of equiprment and systems to be tested make it difficull to establish general
criteria for the evaluation of the effects of fast transients/bursts on equipment and systems.

d.  The test results may be classified on the basic of the operating conditions and the functional
specification of the equipment under test, according to the following performance criteria |
- Mormal performance within the specification limits.
- Temporary degradation or loss of function or performance which is selfrecoverable.
- Temporary degradation or loss of function or performance which requires operator
intervention or system reset.

- Degradation or loss of function which is not recoverable due 10 damage of equipment

(components).
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8.5. TEST SEVERITY LEVELS

The following test severity levels are recommendead for the fast transient/burst test :

Open circuit output test voltage + 109
Level On Power Supply On /O signal, data and control line
! IR A e
2 . ."1 .-B.K"l.i' IIIIIII 0513 K
__________ BT B 1Y 100Ky
""""""" LR I T
‘X e S.p'aciﬁad

Remark : * X " iz an open level. The level is subject to negotiation between the user and the manufacturer
or is specified by the manufacturer.

Test Engineer :
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8.6. PHOTO OF ELECTRICAL FAST TRANSIENT/BURST IMMUNITY TEST

FRONT VIEW

REAR WIEW
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9. LIST OF MEASURING EQUIPMENT USED

Instrument Manufacturer Maodal Mo Characterstics Calibration Date Remark
ESD Simulator KEYTEK, MZ-AGEC DKW - 15 KV Apr. 18, 1697 ESD
OMNI-Tip KEYTEK TPC-2 0KV - 15 KV Jul. 24, 1997 ESD
Amplifier AR 100 1000843 B0 MHz - 1 GHz A, RS
|sotropic Field Probe AR FP3000A 10 KHz - 1 GHz Jun. 20, 1657 RS
IEEE-4£8 Interface AR CP2000 M HiA RS
Systern Interface EMC Automation 200 HP-IB INTERFACE HIA RS
Power Meter EMC Automation 438A 100 KHz -4.2 GHz MA RS
Video Camera EMC Automation VCC-1 PA (L1 RS
controller
Signal Generator HF BE4ABA, 100 KHzZ - 1 GHz Sep. 11, 1987 RS
Signal Generator R&S SMX 100 KHz - 1 GHz Mav. 08, 1597 RS
Antenna CHASE CBLE121A 26 MHz - 1 GHz dJun. 13, 1697 RS
Armplifier AR TEW TEAZ20 25MHz - 300MHz Jun. 15, 1997 RS
EFT Generator KEYTEK CE-40 DKV -4.4KV Juby 10, 1987 EFT
Capacitive Clamp KEYTEK CE-40-CCL O KW -2 KV Jun. 24, 1957 EFT
H‘ﬂfgj’:‘ﬂ” HP 68434 cararea | e | o
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10. DECLARATION OF CONFORMITY AND THE CE MARK

There are three possible procedures pertaining to the declaration of conformity :

10.1. Conformity testing and declaration of conformity by the manufacturer or his
authorized representative established within the Community or by an importer.
- Article 10 (1) of the EMC Directive,

- § 3 (1) no. 2a of the EMC Act.

10.2. Declaration of conformity issued by the manufacturer or his authorized
representative established within the Community or by an importer following
testing of the product and issued of an EC certificate of conformity by a
competent body.

- Article 10 (2) of the EMC Directive,

- § 3 (1) no. 2b of the EMC Act.

10.3. Declaration of conformity issued by the manufacturer or his authorized
representative established within the Community or by an importer following
testing and certification of the product by a notified body.

- Article 10 (5) of the EMC Directive,

- § 3 (1) no. 2b of the EMC Act (radio transmitting installaticns).

10.4. Specimen For The CE Marking Of Electrical / Electronical Equipment

The components of the CE marking shall have substantially the same vertical dimension, which may
not be less than 5 mm.
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